
Acta Universitatis Agriculturae Sueciae

Doctoral Thesis No. 2020:5

Pharmaceuticals pollute the aquatic environment, causing adverse effects in fish and 

other organisms. Implementing ozonation as a sewage treatment is a potential approach 

to improve pharmaceutical removal. This thesis evaluated ozonation of a sewage effluent 

and selected pharmaceuticals in zebrafish (Danio rerio). Ozone treatment gave rise to 

diverging toxicity outcomes, both beneficial and adverse. Consequently, the formation 

and toxicities of ozonation by-products were studied. Ozonation as a sewage treatment 

method needs to be carefully monitored regarding toxicity.

Johannes Pohl received his doctoral education at the Department of Biomedical 
[...]
including Jacob Mensah-Attipoe, Carolina Vogs, Irina Gyllenhammar, and 
Anna Mattsson. Likewise, the ‘seniors’ Peter Pärt, Agneta Oskarsson, Geeta 
Mandava, Johan Lundqvist deserve recognition. Thank you all for making the 
unit a dynamic and inspirational place to work at! 

I have also been able to hang around with some especially awesome student 
colleagues. Sebastian Lungu, Kim Frieberg, Jennifer Nyström, Sebastian 
Pineda, Erica Selin, Maria Yu, Joakim Stenström, and Ellinor Berkelind, 
and Yuxin Han, I very much appreciate great lunches and conversations with 
you, and wish you all the best of luck in future scientific and non-scientific 
endeavors! Thanks also goes to Pontus Öhlund, Stina Hellman, Hedvig 
Stenberg, Hanna Lundén, Birgitta Staaf Larsson, Emeli Torsson, Ellinor 
Spörndly-Ness, Torun Wallgren and Ida Hallberg for pep-talks and 
stimulating discussions. A special shout-out also goes my fellow zebrafish 
embryo connoisseur Greta Nilén!  

When I started my Ph.D. I had no idea that a building called MVM, just a 
stone-throw away from my office in the VHC building, contained so many 
friendly, creative, and inspiring people including Oksana Golovko, Vera 
Franke, Daniel Malnes, Frank Menger, Lutz Ahrens, and Karin Wiberg. I 
am so thankful that I came over knocking one day. Oksana has been like a 
therapist for both the scientific mind and the soul, and an invaluable member of 
my Ph.D. project team. Vera, thank you for reaching out to me regarding a 
collaboration with your very exciting project. I am sure that great things can be 
done when analytical chemists and toxicologists unite!  

A little more than a stone-throw away from VHC lies Uppsala University, 
where I received my undergraduate and graduate education. I would like to thank 
Björn Brunström and Cecilia Berg for introducing me to the exciting field of 
environmental toxicology. Acknowledgements also goes to Svante Winberg 
and his Behavioral Neuroendocrinology group for always having the door open 
for great discussions on methodologies and interesting seminars. Laura Vossen, 



69 
 

thank you for encouraging words and interesting tidbits on fish behavior, it was 
a pleasure to be the singing leader at your disputation party! 

Singing has been a way of coping with the life as a Ph.D student. My road 
into a life of music was luckily paved by Kalmarkören under the leadership of 
Elias Castegren. Thank you wonderful people, one and all! I will also be forever 
grateful for the immense joys my participation in Korgossarna and Orphei 
Drängar has given me. I am humbled to have had the fortune to sing and spend 
good and bad times with all of you over the years.  

I would not be where I am today without my dear family. Thank you for 
always being there for me, both in Oskarshamn and Ängelholm (and Umeå). 
Johanna, words cannot describe what you mean to me, thank you for your 
endless support and understanding. Soon our lives will changes forever.  
 
 





Ι





Contents lists available at ScienceDirect

Aquatic Toxicology

journal homepage: www.elsevier.com/locate/aqtox

Effects of ozonated sewage effluent on reproduction and behavioral
endpoints in zebrafish (Danio rerio)

Johannes Pohla,⁎, Berndt Björleniusb, Tomas Brodinc, Gunnar Carlssona, Jerker Fickd,
D.G. Joakim Larssone, Leif Norrgrena, Stefan Örna

a Department of Biomedical Sciences and Veterinary Public Health, Swedish University of Agricultural Sciences, Uppsala, Sweden
bDivision of Industrial Biotechnology, KTH Royal Institute of Technology, Stockholm, Sweden
c Department of Ecology and Environmental Science, Umeå University, Umeå, Sweden
d Department of Chemistry, Umeå University, Umeå, Sweden
e Department of Infectious Diseases, Institute of Biomedicine, The Sahlgrenska Academy at the University of Gothenburg, Göteborg, Sweden

A R T I C L E I N F O

Keywords:
Fecundity
Vitellogenin
Ozone
Pharmaceuticals
Wastewater

A B S T R A C T

Pharmaceutical residues and other micro-contaminants may enter aquatic environments through effluent from
sewage treatment plants (STPs) and could cause adverse effects in wild fish. One strategy to alleviate this si-
tuation is to improve wastewater treatment by ozonation. To test the effectiveness of full-scale wastewater
effluent ozonation at a Swedish municipal STP, the added removal efficiency was measured for 105 pharma-
ceuticals. In addition, gene expression, reproductive and behavioral endpoints were analyzed in zebrafish (Danio
rerio) exposed on-site over 21 days to ozonated or non-ozonated effluents as well as to tap water. Ozone treat-
ment (7 g O3/m3) removed pharmaceuticals by an average efficiency of 77% in addition to the conventional
treatment, leaving 11 screened pharmaceuticals above detection limits. Differences in biological responses of the
exposure treatments were recorded in gene expression, reproduction and behavior. Hepatic vitellogenin gene
expression was higher in male zebrafish exposed to the ozonated effluent compared to the non-ozonated effluent
and tap water treatments. The reproductive success was higher in fish exposed to ozonated effluent compared to
non-ozonated effluent and to tap water. The behavioral measurements showed that fish exposed to the ozonated
STP effluent were less active in swimming the first minute after placed in a novel vessel. Ozonation is a capable
method for removing pharmaceuticals in effluents. However, its implementation should be thoroughly evaluated
for any potential biological impact. Future research is needed for uncovering the factors which produced the in
vivo responses in fish.

1. Introduction

Pharmaceutical residues in domestic and industrial wastewaters
pollute the aquatic environment worldwide (aus der Beek et al., 2016;
Fent et al., 2006; Hughes et al., 2013). Conventional sewage treatment
plants (STPs) are not designed to efficiently remove pharmaceuticals
(Verlicchi et al., 2012). Some pharmaceuticals, such as oxazepam,
bioaccumulate in several trophic levels of aquatic food webs (Lagesson
et al., 2016). This suggest that pharmaceutical contamination of aquatic
ecosystems could affect biodiversity and potentially also ecosystem
functioning of recipients (Jonsson et al., 2015). In line with this, several
studies have shown that environmentally relevant pharmaceutical
concentrations can affect ecologically important traits in fish. For ex-
ample, fish exposed to synthetic progestins at low ng L−1 concentra-
tions may downright fail to reproduce (Zeilinger et al., 2009).

Estrogens, natural and synthetic, induce female specific hormone ex-
pression (vitellogenin, VTG) in males and produce intersex individuals
with diminished reproductive function at levels found downstream
from some sewage treatment plants (Kidd et al., 2007; Örn et al., 2016).
The ubiquitous non-steroid anti-inflammatory drug diclofenac cause
kidney damage in fish exposed at near environmentally relevant con-
centrations (Näslund et al., 2017). Psychoactive pharmaceuticals are
also present in water bodies influenced by STP effluents (Grabicova
et al., 2017). Lab and field studies have shown that oxzepam, an an-
xiolytic benzodiazepine, impacts fish behavior and could in turn affect
whole populations (Brodin et al., 2013; Klaminder et al., 2016).

Ozonation is emerging as a potential method to improve wastewater
treatment (Eggen et al., 2014). Ozone and ozone-generated OH radicals
react readily with molecules of electron rich moieties, and have the
capacity to decrease concentrations of pharmaceuticals and other

https://doi.org/10.1016/j.aquatox.2018.04.014
Received 11 January 2018; Received in revised form 18 April 2018; Accepted 22 April 2018

⁎ Corresponding author at: Box 7028, 750 07, Uppsala, Sweden.
E-mail address: johannes.pohl@slu.se (J. Pohl).

Aquatic Toxicology 200 (2018) 93–101

Available online 25 April 2018
0166-445X/ © 2018 Elsevier B.V. All rights reserved.

T



micro-contaminants, often with high efficacy (Lee and von Gunten,
2016). Diclofenac and ethinylestradiol, for example, have been shown
to be efficiently removed (∼99%) by ozone (Hollender et al., 2009;
Snyder et al., 2006; Sun et al., 2017; Ternes et al., 2003). It is however
important to highlight that ozonation of the parent compound does not
necessarily cause total mineralization of the compound. Partially oxi-
dized ozonation by-products may have deleterious effects on aquatic
biota such as fish (Prasse et al., 2015). Bromate and N-Ni-
trosodimethylamine (NDMA) are known ozonation by-products of
toxicological concern (Zimmermann et al., 2011). Estrogenic chemicals
are also partially degraded and generates ozonation by-products which
could induce potentially adverse effects (Pereira et al., 2011).

Since the nature of STP effluents and ozonation strategies fluctuates
strongly depending on season, abiotic conditions, time and location, it
is imperative to gather as much knowledge of these different settings as
possible. Previous studies have reported various outcomes from ozo-
nated STP effluent exposure on fish. Examples from studies on rainbow
trout larvae has suggested that ozone may increase (Stalter et al., 2010)
or decrease (Margot et al., 2013) STP effluent toxicity. Samuelsson et al.
(2011) showed consistent changes in the blood plasma composition of
fish exposed to sewage effluents treated with a high (15 g O3/m3) but
not a low (5 g O3/m3) concentration of ozone. To what extent it re-
presented an adverse effect is not known. While the capability of ozone
to remove pharmaceuticals and other micro-contaminants from ef-
fluents is promising, the biological effect outcome is of great im-
portance to study in order to safeguard the quality of the aquatic en-
vironment. The present study investigated in vivo responses in zebrafish
(Danio rerio) exposed on site at a lab located in Knivsta STP, Sweden,
equipped with a parallel full scale ozonation stage. Chemical analysis
was performed in order to assess the efficiency of ozone to reduce
pharmaceutical concentrations in the conventionally treated STP ef-
fluent. The major aim of the work was to detect endocrine, reproductive
and behavioral effects in fish and its progeny exposed to the conven-
tional STP effluent. Furthermore, we sought to elucidate if any such
effects were either abated or amplified by effluent ozonation.

2. Materials and methods

2.1. Knivsta STP

Knivsta STP is located 50 km north of Stockholm, Sweden. The
wastewater is collected in a combined sewer system. Knivsta STP has a
design capacity of 13 000 population equivalents (PE) (calculation base
70 g BOD7 per PE and day) and in 2015 the plant treated municipal and
to a smaller extent industrial wastewater from 12 000 PE in the Knivsta
municipality. The treatment at Knivsta STP includes five major steps:
pretreatment, primary sedimentation including chemical precipitation,
biological treatment, secondary sedimentation and post-chemical pre-
cipitation. The pretreatment lines consist of screens with 3mm bar
distance followed by aerated grit chambers where ferric chloride so-
lution is added for chemical precipitation of phosphor. Following pre-
treatment, primary sedimentation basins remove primary and chemical
sludge. In the first of the two biological treatment steps, organic sub-
stances are degraded by the contact stabilization activated sludge
concept. The activated sludge is separated in secondary sedimentation
tanks. The wastewater is lifted to a second aerated biological treatment
containing carriers to facilitate nitrification. Finally, the wastewater is
distributed to flocculators where ferric chloride solution is added for
removal of remaining phosphor. Subsequent sedimentation tanks re-
move the chemical flocs. In 2015, mean hydraulic retention time for
wastewater in the treatment plant was 38 h, and the results for effluent
standards were<3mg/L BOD7, 9mg/L total nitrogen, 0.11mg/L total
phosphor and 0.09mg/L ammonia nitrogen (Roslagsvatten, 2016).

2.2. Ozonation plant

A full-scale ozonation step was designed, partly constructed and
operated by the KTH Royal Institute of Technology to allow studies of
ozonation and its effects on chemical and biological status of the ef-
fluent from Knivsta STP. The ozonation step was divided into two
parallel lines which had a total maximum capacity of 560m3 effluent
wastewater/h and included lifting pumps, production and injection of
ozone, static mixers, contact tanks with compartments and final contact
filters. Each line contained two lifting centrifugal pumps (APEX ISF C,
Bristol, UK), one static mixer (NR Mixer, Statiflo International Ltd, UK),
one 50m3 stainless steel contact tank with 5m water depth and two
compartments, one ozone destructors for off-gas (Primozone, Sweden),
two contact filters with a total area of 2×12.7 m2

filled with 1m light
expanded clay aggregates (Leca, Saint-Gobain Linköping, Sweden) for
potential stripping or quenching of ozone residues. The ozone was
produced from evaporated liquid oxygen with>99.5% O2

(YaraPraxair, Sweden) by an ozone generator with a maximum pro-
duction capacity of 2.4 kgO3/h (GM48, Primozone, Sweden). The ad-
dition of ozone was flow proportional up to 340m3/h at a dose of
7 gO3/m3, when the fixed maximum amount of 2.4 kg ozone/h was
added giving a decreasing dose with further increasing flow. The water
depth in the contact tanks was adjustable to 3, 4 or 5m. After the
ozonation step, the treated effluent passed the existing polishing pond
before discharging into the receiving water, the small river Knivstaån.

2.3. Chemical analysis

A total 105 pharmaceuticals of various therapeutic classes were
searched for in the effluent samples by online solid phase extraction and
liquid chromatography tandem mass spectrometry (see Supplementary
Material for full list). The method is described in detail in a previous
study (Lindberg et al., 2014). In short, online extraction of filtered and
acidified effluent samples was performed using an OASIS HLB
(20mm×2.1mm i.d., 15 μm particle size, Waters, Milford, Massa-
chusetts, USA); chromatography was made by the use of a Hypersil
GOLD aQ C18 (50mm×2.1mm i.d., 5 μm particle size, Thermo Fisher
Scientific, San Jose, CA, USA), or by a Varian Pursuit C18
(150mm×2.0mm i.d., 5 μm particle size, Agilent Technologies, USA);
pharmaceuticals were analyzed using a TSQ Quantum Ultra EMR triple
quadrupole mass spectrometer (Thermo Fisher Scientific, San Jose, CA,
USA) and quantified by means of internal standards.

2.4. Zebrafish exposure system

The mobile laboratory (isolated 10 ft ISO-container) was positioned
adjacent to the conventional STP effluent pipeline and post-ozonation
outgoing pipeline. Water from these two points were continuously
pumped into two separate 60 L polyethylene plastic barrels inside the
container. A third barrel was connected to the municipal drinking water
network filtered by a carbon filter. An ozonated tap-water treatment
group was not included in this study due to space constraints and
technical limitations. Each barrel continuously supplied three aqua-
riums at a continuous flow of 0.1 L/min. The experimental design thus
consisted of three treatment groups (STP effluent, ozonated STP ef-
fluent and tap water control) with three replicates each. Fluorescent
lights installed above the aquariums kept a 12:12 h light cycle. Each
aquarium was equipped with an immersion heater maintained a 25 °C
and the water was aerated by oxygen stones. The air temperature inside
the laboratory container was kept at approximately 20 °C. All water and
air temperatures were constantly monitored and logged using
LoggerSoft software and probes (WebIQ AB, Sweden). Water quality
parameters (pH, conductivity and ammonia) were regularly measured
in all replicate aquariums.

The 21 day exposure study at the ozone facility in Knivsta took place
between November 4th and November 25th 2015. Adult zebrafish (one

J. Pohl et al. Aquatic Toxicology 200 (2018) 93–101

94



year old) were acclimatized and introduced into the 9 replicate aqua-